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Overview
ALPHA BOOSTER 8-103

2016.08.15
2016.08.16

Pos. Artikel-Nr. Menge Variante Notes
1 107304060 1 CHASSIS ALPHA 8 [1]
2 103822182 1 CABLE BUSHING M25
3 103821832 1 NUT M25X1.5 PA/L GREY
4 107304061 1 MOTOR PLATE [1]
5 1801133 8 Schraube M10X25
6 1800317 1 Scheibe
7 1800309 8 Sicherungsscheibe
8 1800465 8 Mutter M10
9 107304063 2 MOTOR LOCK PLATE [1]
10 2753 2 Sechskantschraube  M8x 20  ISO 4017   zn
11 2762 2 Scheibe   8,4x1,6          ISO 7089   zn
12 1801182 2 Federring 8,1
13 2758 2 Sechskantmutter   M8     ISO 4032     zn
14 1 Water inlet and outlet [2]
15 1 Motor pump unit [3]
16 1 Connection box [4]
17 1 Water tank with support [5]
18 104209525 1 Etikett Nilfisk-ALTO [6]
19 107309125 1 LABEL ALPHA BOOSTER 8 130X90 MM [7]
19 107309501 1 FRONT LABLE F. ALPHA BOOSTER 8 [8]
20 107304054 1 CABINET WELDED ALPHA 8
21 107304055 1 CABINET TOP WELDED ALPHA
22 107360907 1 STAINLESS STEEL CABINET AB8
23 107304068 1 AIR LOCK
24 107318092 5 Vibrationsdämpfer M10
25 1800317 9 Scheibe
26 1800309 9 Sicherungsscheibe
27 1810019 9 Schraube M10X16 SS

Part Notes:
[1] - STOCK COVERS GUARANTEE
[2] - Water inlet and outlet
[3] - Motor pump unit
[4] - Connection box
[5] - Water tank
[6] - BASIC

STOCK COVERS GUARANTEE
[7] - BASIC

NO LONGER AVAILABLE
[8] - 8-103



3

Motor
ALPHA BOOSTER 8-103

2015.05.19
2014.10.08
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Motor
ALPHA BOOSTER 8-103

2015.05.19
2014.10.08

Pos. Artikel-Nr. Menge Variante Notes
01 107140938 1 MOTOR MEC132 230/400V 3PH 11KW
01 107140938 1 MOTOR MEC132 230/400V 3PH 11KW
02 6863 8 Zylinderschraube  M8x 35 ISO4762  8.8 zn
03 2798 8 Federring  8
04 301002075 1 Motorflansch
05 301002078 1 Rotor 11kW [1]
06 909100380 1 Kugellager 6208-2ZC3
08 2777 4 Zylinderschraube  M4x10 ISO1207 4.8St/zn
09 301002073 1 Lagerabdeckung
10 301002074 1 Lüfterrad
11 106162892 1 Klammer [2]
12 301002077 1 Gebläse Gehäuse
14 61467 4 Sechskantmutter M8  TENS
15 301001269 4 Halter
16 301002076 2 MOTOR FOOT [3]
17 2793 4 Scheibe   8,4x2,0       A ISO 7093-1  zn
18 3213 4 Schraube  M8x40
19 8928 4 Sechskantschraube  M10x60
20 4 LOCK WASHER  10
21 2758 4 Sechskantmutter   M8     ISO 4032     zn
22 2798 8 Federring  8
23 1804814 4 Schraube M4X12
24 107300127 1 ABDECKUNG FUER SCHALTKASTEN
25 107300128 1 DICHTUNG FUER SCHALTKASTEN
26 103821832 1 NUT M25X1.5 PA/L GREY
27 103822182 1 CABLE BUSHING M25

Part Notes:
[1] - ONLY COMPLETE MOTOR
[2] - STOCK COVERS GUARANTEE
[3] - NO LONGER AVAILABLE
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Unloader 1
ALPHA BOOSTER 8-103

2015.05.19
2015.08.17



6

Unloader 1
ALPHA BOOSTER 8-103

2015.05.19
2015.08.17

Pos. Artikel-Nr. Menge Variante Notes
0- 301001850 1 Reparatur-Set RS-Block
0- 107141790 1 STEUERUNG VENTIL NEP 3-7
01 63090 1 Hydrospeicher
02 63136 1 Verbindungsstück
03 1618 1 Verbindungsstück
04 3003860 1 O-Ring   13,95X 2,62  ARP
05 16443 1 O-Ring  17,0 x 2,0   DIN 3770      NBR70
06 62706 1 O-Ring  13,0 x 2,0   DIN 3770      NBR70
07 16443 2 O-Ring  17,0 x 2,0   DIN 3770      NBR70
08 301001757 1 Hohlschraube G 3/8 x 56
09 107302201 1 Verschlußschraube [1]
10 107121503 1 Hohlschraube
11 24347 2 0-Ring  21,0 x 2,5   DIN 3770      FPM80 [2]
12 301000778 1 Anschlussstück
13 13739 1 O-Ring   10,0 X2,0   DIN
14 56519 1 O-Ring   6,5 x 3,0   SMS 1586      NBR90
15 301000905 1 Kolben
16 16998 1 O-Ring  14x1,5
17 62722 1 Kolbenführung
18 3004246 1 O-Ring   11,1 X 1,6  SMS [1]
22 1801075 1 Dichtring
23 1601079 1 Verbindungsstück
24 6262 3 Verschlussschraube  R1/4
25 301001749 1 Adapter  20x14,8x30
26 107318254 1 O-RING 24X2.0 NBR70
27 301001753 1 Reduzierstück G3/4-G1/2
28 4456 1 O-Ring  22,0 x 2,0   DIN [1]
29 301001750 1 Adapter 30X5

Part Notes:
[1] - STOCK COVERS GUARANTEE
[2] - PLEASE CONTACT CARWASH DIRECTLY
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Unloader 2
ALPHA BOOSTER 8-103

2015.05.19
2016.06.15
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Unloader 2
ALPHA BOOSTER 8-103

2015.05.19
2016.06.15

Pos. Artikel-Nr. Menge Variante Notes
0- 301001850 1 Reparatur-Set RS-Block
01 107141790 1 STEUERUNG VENTIL NEP 3-7
03 3136 1 Sechskantmutter   M6     ISO 4032     zn
04 62710 1 Überwurfmutter
05 62711 1 Gewindestift  M6x60
06 62712 1 Hohlschraube
07 62696 1 Sechskantmutter  M24x1,5x
08 62695 1 Federhalter
09 62713 1 Feder
10 62694 1 Federhalter
11 40972 1 Feder
12 62401 1 Halter
13 3349 1 Zylinderschraube  M5x16
14 301000952 1 Schalter
15 2759 1 Sechskantmutter   M4     ISO 4032  -8 zn
16 62717 1 Hebel
17 101117739 1 Flachkopfschraube
18 64314 1 Reparatursatz Steuerkolben
19 909100001 1 Sprengring  14
20 62708 1 Ventilsitzring
21 49461 1 O-Ring  11x1,5
22 9523 1 O-Ring  17x1,5
23 32091 1 O-Ring  21x2
24 64301 1 Hohlschraube
25 103004451 1 Scheibe



9

Pump 8
ALPHA BOOSTER 8-103

2015.05.19
2017.05.01
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Pump 8
ALPHA BOOSTER 8-103

2015.05.19
2017.05.01

Pos. Artikel-Nr. Menge Variante Notes
0- 200060 1 Öl Schmier- SAE 1Liter  1 [1]
01 301002025 6 Verschraubung
02 301002043 6 Tragring  25,5X22
03 3000825 12 O-Ring  20,24x2,62
04 301002027 1 Ventilblock
05 909100367 8 Sicherungsscheibe D10
06 13860 8 Zylinderschraube  M10x80
07 56554 3 O-Ring  14x1,78
08 301001135 3 Verschlussschraube
09 301001822 1 Druckspindel 26X60 M10
10 2788 4 Zylinderschraube  M8x16
11 301002031 1 Deckel Lager 80X80
12 64361 2 Wälzlager  32206
13 301002036 1 Abdeckung
14 4697 6 Zylinderschraube  M6x16
17 301001460 1 Ölmessstab
18 301002037 1 Gehäuse
19 40312 1 Passfeder  8x7x40 A Din 6
20 301002038 1 Kurbelwelle
21 301002047 3 Pleuel
22 301002035 1 Einstellscheibe 80X80
22 301002033 1 Einstellscheibe 80X80
22 301002032 1 Einstellscheibe 80X80
22 301002034 1 Einstellscheibe 80X80
23 301002030 1 Lagerdeckel
24 301002044 3 Bolzen
25 301002046 3 Kolbenführung
26 301002048 3 Stützring 13x10x1
27 6480286 3 O-Ring   9,25x 1,78
28 301002045 3 Distanzstück
29 301002042 3 Scheibe    18,5X   8X1
30 909100376 3 Sechskantmutter M8X5
31 3928 4 Schraube  M8x30
32 2798 4 Federring  8
60 301002029 1 Ventilblock komplett

Part Notes:
[1] - SAE 15W 40, 2,15 L - OIL TYPES_QUANTITY for HPW_APRIL 2017
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Pump 8, Kit
ALPHA BOOSTER 8-103

2015.05.19
2013.04.02
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Pump 8, Kit
ALPHA BOOSTER 8-103

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
42 301002039 1 ET-Set Ventile und
43 301002053 1 ET-Set Kolbendichtung
44 301002055 1 ET-Set Stützring d 22
45 301002051 1 ET-Set Öldichtung für
46 301002050 1 Kolbensatz D22
60 301002029 1 Ventilblock komplett
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ALPHA BOOSTER 8-103

2015.05.19
2013.04.02
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Water inlet and outlet
ALPHA BOOSTER 8-103

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 107305039 1 TUBE WITH CUTTINGS RINGS [1]
02 1803220 1 Mutter   M18x1,5        I
03 1810076 1 Zahnscheibe M18
04 107304057 1 SUPPORT FOR HIGH PRESSURE [1]
05 1810019 1 Schraube M10X16 SS
06 6200484 1 Verschraubung
08 6101038 1 Kolben
09 1801075 2 Dichtring
10 1600493 1 Anschlussstück
14 4808847 1 Schlauch  19 (3/4)  MeW
15 1810191 1 Schlauchschelle  14-27
16 101609406 1 HOSE TAIL 19MM X3/4
17 6100941 1 Filter [2]
18 1800341 1 Gegenmutter 3/4
19 3001237 1 Dichtung
20 1602945 1 Kupplung kpl. 3/4
21 1600659 1 Nippel, Schnellkupplung
22 107307256 1 ELBOW D19MM G3/4

Part Notes:
[1] - STOCK COVERS GUARANTEE
[2] - used only without ater tank
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Connection box
ALPHA BOOSTER 8-103

2015.05.19
2013.04.02
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Connection box
ALPHA BOOSTER 8-103

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 301001229 2 Klemmleiste
02 909100204 1 Drehknopf 6x5 blau
03 9868 1 O-Ring  10x2,5
04 18274 2 Senkschraube  M4x12
05 107306077 1 Schaltkastenabdeckung [1]
06 16861 8 Schraube  4x20 [1]
07 107309109 1 Aufkleber 0-1 [1]
08 103822308 1 SCHÜTZ CJX2-D25 25A 400V  3P+NO
09 29931 1 Schalter
10 3803780 1 Tülle
11 3803764 1 Stopfbuchse  TET 5-7C
12 16860 2 EP- Schraube KA 40x12    WN1412     A2
13 107306089 1 DIN RAIL
14 103822328 1 Thermorelais 17-25A
14 103822327 1 Thermorelais 12-18A
14 103822329 1 Thermorelais 23-32A
15 301000181 1 Steuerelektronik
16 301000263 1 Sicherung
17 103822222 4 Stütze für Leiterplatte [1]
17A 103822164 4 SPACER ROD
18 1802974 4 Sechskantmutter   M4
19 107350325 1 POWER CORD HO7RN-F 4G2.5
20 909100043 1 Kabelverschraubung
21 103821778 1 NUT M20X1.5
22 107306076 1 EL-BOX BOTTOM
23 101406054 1 Dichtung
24 301001743 1 Elektronik Sanftanlauf [2]
25 1802651 1 Schraube  M10x20
26 107302205 1 FLANGE FOR CONNECTION BOX [1]
27 107302204 1 FLANGE [1]
28 3002318 1 O-RING  38.0X3.0 [1]
29 103821940 2 WIRE TERMINAL [3]

Part Notes:
[1] - STOCK COVERS GUARANTEE
[2] - up to week 15 2008
[3] - up to week 15 2008

STOCK COVERS GUARANTEE
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Water tank
ALPHA BOOSTER 8-103

2015.05.19
2015.06.11
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Water tank
ALPHA BOOSTER 8-103

2015.05.19
2015.06.11

Pos. Artikel-Nr. Menge Variante Notes
1 301001762 1 Wasservorlaufbehälter
2 43127 1 Schwimmerventil 3/4-17                PP
3 11418 1 Schwimmer
4 33999 1 Membrane
5 33998 1 Filter
6 301000562 1 Behälter
7 301000561 2 Deckel  RP-Behälter
8 5606 1 Blechschraube  2,9x19
9 909100138 9 Schraube  5x20
10 301000560 1 Deckel
11 18086 1 Blechschraube  2,9x13
12 15587 1 Dichtring  14x24x2
13 5613 1 Winkelstutzen
14 107305050 1 SUPPORT FOR WATER TANK
15 1800341 1 Gegenmutter 3/4
16 2377 1 Dichtring  27,0x 38,0x 2,0    IT
17 101609406 1 HOSE TAIL 19MM X3/4
18 1810191 1 Schlauchschelle  14-27
19 4808847 1 Schlauch  19 (3/4)  MeW
20 1600659 1 Nippel, Schnellkupplung
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Default accessories
ALPHA BOOSTER 8-103

2014.11.27
2015.10.13
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Default accessories
ALPHA BOOSTER 8-103

2014.11.27
2015.10.13

Pos. Artikel-Nr. Menge Variante Notes
0- 106403122 1 ERGO 2000 STANDARD W. HOSE SWIVEL [1]
0- 106403123 1 Ergo 2000 VarioPress [2]
00 101119496 1 Schlauchkupplung Rep.Satz
1 6101766 1 HD-Schlauch DN10x10m/3/8 [3]
2 106402282 1 FLEXOPOWER PLUS 960 [4]
2 101119756 1 HD-Düse 1100 TORNADO
3 106402190 1 ERGO 3000, Pistole mit Drehverriegelung [5]

Part Notes:
[1] - ERGO 2000 Spray handle
[2] - ERGO 2000 VP Spray handle
[3] - HOSES Overview
[4] - FLEXOPOWER PLUS lance
[5] - Up to 2010
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Recommended spare parts
ALPHA BOOSTER 8-103

2014.11.27
2013.04.02
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Recommended spare parts
ALPHA BOOSTER 8-103

2014.11.27
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
0A 301000263 1 Sicherung [1]
0A 301001850 1 Reparatur-Set RS-Block [1]
0A 301002055 1 ET-Set Stützring d 22 [1]
0A 56519 1 O-Ring   6,5 x 3,0   SMS 1586      NBR90 [1]
0A 301002051 1 ET-Set Öldichtung für [1]
0A 6100941 1 Filter [1]
0A 64314 1 Reparatursatz Steuerkolben [1]
0A 301002053 1 ET-Set Kolbendichtung [1]
0A 301002039 1 ET-Set Ventile und [1]
0A 301000905 1 Kolben [1]
0A 33998 1 Filter [1]
0B 6101038 1 Kolben [2]
0B 43127 1 Schwimmerventil 3/4-17                PP [2]
0C 103822329 1 Thermorelais 23-32A [3]
0C 103822327 1 Thermorelais 12-18A [3]
0C 301000731 1 Schalter [3]
0C 107140938 1 MOTOR MEC132 230/400V 3PH 11KW [3]
0C 29931 1 Schalter [3]
0C 909100380 1 Kugellager 6208-2ZC3 [3]
0C 103822308 1 SCHÜTZ CJX2-D25 25A 400V  3P+NO [3]
0C 103822328 1 Thermorelais 17-25A [3]
0C 301002050 1 Kolbensatz D22 [3]
0C 301000181 1 Steuerelektronik [3]

Part Notes:
[1] - A
[2] - B
[3] - C






